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The results of tests contained in this Test Protocol apply only to the subject tested and the Test
Protocol does not mean approval of the product by the body granting accreditation or by any other
body. The tests outside the extent of accreditation and sub-contracted are designated. The CIA
accreditation does not apply to the results of tests titled ,Outside the extent of accreditation.

The Protocol shall not be copied otherwise but as a whole, and to use its part or section you need the
written consent of the testing laboratory.

Original copies have relief stamp.

In case of misunderstanding, the Czech version is valid.
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1. OBJECT AND PURPOSE OF THE TEST:

The purpose of the test is the determination of the formaldehyde content of the supplied sample
of laminated particle board.

2. TEST SAMPLES:

Sample codes (laboratory): sample No. 394/15

Sample name: Laminated particle board

Sample description: Laminated particle board

Producer: KRONOSPAN SRB d.o.0., 17. marta 2,
SR - 34 220 Lapovo, Republic of Serbia

Quantity, size: 3 pieces, (500 x 500) mm

Nominal thickness: 18 mm

Date of production: unknown

Date of reception: November 30. 2015

Place of reception: vWUD - MVZ

Received: VWUD; Sarka Vincikova

Handed down: NB 1393, Ing. Ludmila Kotenova

3. TEST METHOD:

e CSN EN 717-2 Wood based panels - Determination of formaldehyde release - Part 2:
Iformaldehyde release by the gas analysis method.
e CSN EN 322 Wooden boards - Determination of humidity.

4. DATE OF TEST:
2 to 8 December 2015

5. TEST RESULT:

S | - ¢ Humidity Gas analysis value
ample ype of supporting Ly .
number board (%) (mg/m*.h)
Average Individual values Average
Laminated particle
394/15 board 6,3 0,87 0,78 -- 0,83

Prepared by: Alena Razova

- End of report -



